Section 5:
DCBD8OHC_-10BD Dryer Parts Data

55

Part # 8533-078-001 5/19



Dryer Cabinet Group

Key Description

T80

1 Loading Door Compleate SS/Brushed SS/Blk 9960-305-001 1
1 | Loading Door Compleate Wht/Brushed SS/Blk 9960-305-003 1
2 | Door Assy, Loading (Ring only) Brushed SS 9960-284-002 1
3 | Plate Assy, Hinge (SS) 9982-368-001 1
3 Plate Assy, Hinge (Wht) 9982-368-003 1
* | Cover-Hinge Back, Black 9074-340-002 1
* | Screw-10Bx3/8, Black 9545-008-010 2
* | Screw Hinge to Door 9545-012-015 4
* Nut, Hinge to Door 8640-413-002 4
4 | Glass, Door 9212-002-004 1
5 | Gasket, Door Glass (Black) 9206-413-002 1
* | Support Door Glass 9548-117-000 2
6 | Gasket, Door Outer Rim (Black) 9206-420-005 1
7 | Handle, Loading Door 9244-082-001 1
* Screw, Handle 9545-018-017 2
8 | Stud Door Catch 9531-033-003 1
9 | Nut-Hex, #10-32 8640-413-001 1
10 | Nut, Acorn 8640-413-003 1
* | Catch, Loading Door 9086-015-002 2
* | Rivit 8638-190-009 4
11 | Strap, Hinge (Black) 9966-014-002 1
* | Plate Assy-Backup, Hinge 9982-369-001 1
* Reinforcement-Front panel 9817-003-001 1
12 | Screw-Phillips, 10-32x1/2 Chrome 9545-012-003 8
* Screw-Phillips-Counter sink, 10-32x1/2 Chrome 9545-012-028 4
13 | Screw-Special, Hinge to Door 9545-052-001 1
* | Nut-Allen, 1/4-20 8640-439-001 1
14 | Washer-Fiber/Plastic 8641-436-003 1
15 | Front Panel Assy (SS) 9454-868-001 1
15 | Front Panel Assy (Wht) 9454-868-003 1
16 | Screw-Phillips, 10Bx1 3/4 9545-008-014 4
17 | Washer-Finish 8641-585-001 4
* | Nut-Spring 8640-399-001 4
* | Insulation-Front Panel, Top Half 9277-058-001 1
* | Insulation-Front Panel, Bottom Half 9278-058-002 1
18 | Label-Warning 8502-753-001 1
19 | Plug-Front Panel 9456-050-001 1
* | Switch-Door Closed 9539-492-001 1
* | Wire-Assy, Blk 8220-063-026 1
* | Wire-Assy-Blu 8220-063-009 1
* | Cover-Door Switch 9074-351-001 1
* | Nut-#10-32unf, 2B 8641-413-002 2

56 Part # 8533-078-001 5/19




18 3 11

13

19

8,9 10

12

16,17

14

57

Part # 8533-078-001 5/19



58

Dryer Cabinet Group Continued

Key Description T80 QTY
1 | Nameplate - Dexter Dryer Black 9412-196-001 1
2 | Door Assy-Upper, OPL (SS) 9960-292-001 1
2 | Door Assy-Upper, OPL (Wht) 9960-292-003 1
* | Bracket-Hinge 9029-224-001 2
* | Rivit- 3/16, Hinge to Door 9491-009-001 2
* | Rivit- 3/16, Hinge to Cabinet 9491-009-001 AR
3 | Trim-Upper Service Door, Black 9578-096-002 1
4 | Screw-Phillips, 10Bx3/8, Black 9545-008-010 4
5 | Screw-Phillips, 10Bx1 3/4 9545-008-014 2
6 | Washer-Finish 8641-585-001 2
* | Nut-Spring 8640-399-001 2
7 | Membrane Switch 9801-103-001 1
8 | Kit-30/50/80 OPL, PCB-Controler 9732-249-001 1
* | Spacer-#6 x 1/2 9538-157-015 4
9 | Nut- #6-32 8640-411-003 4
10 | Wire Assy-GRN, 24” 8220-137-001 1
11 | Fuse, .600MA/250V 8636-024-001 1
12 | Support-Upper Service Door 9548-288-002 1
13 | Clamp-Tube 9079-121-002 2
14 | Nut, #6-32 8640-411-003 2
15 | Clamp-Cable, 1/2” 8654-126-004 1
16 | Nut, #6-32 8640-411-003 1
17 | Insulation 9277-041-016 1
* | Harness-Control 9627-770-003 1
* | Harness-Temp Probe 9627-679-002 1

Part # 8533-078-001 5/19




DEXTFR

DEXTER.

INDUSTRIAL DRYER T

17 9 2 15, 16

12
13,14 11 8 7 10

Part # 8533-078-001 5/19

59



60

Dryer Cabinet Group Continued

Key Description T80 QTY
1 Door-Lower Service, OPL, SS 9108-127-001 1
1 Door-Lower Service, OPL, Wht 9108-127-003 1
2 Handle-Door, Lower Service, Black 9244-088-002 1
3 | Screw-Phollips, 10Bx3/8, Black 9545-008-010 5
4 | Handle-Door, Lower Service OPL 9244-084-002 1
5 | Trim-Lower Kick, Black 9578-097-002 1
6 | Screw-Phollips, 10Bx3/8, Black 9545-008-010 4
7 | Screen Assy, Lint 9822-031-002 1
8 | Switch-Door Closure 9539-492-001 1
9 | Hinge-Door, Lower 9243-082-001 1
10 | Screw-5/16, 10ABx3/8 9545-008-024 5
11 | Bracket-Door Switch 9029-226-001 1
* | Rivit, 1/8 Low Profile 9491-009-004 2
12 | Bracket-Chain 9029-223-001 2
* | Rivit, 1/8 Low Profile 9491-009-004 8
13 | Hook, “S” Type 9248-022-002 4
14 | Chain-Lower Service Door 9099-012-006 2

Part # 8533-078-001 5/19




Part # 8533-078-001 5/19

61



62

Dryer Cabinet Group Continued

Key Description T80 QTY
1 | Insulation, Upper service Door 9277-041-016 1
2 | Insulation, RH Burnner 9277-041-023 1
3 | Insulation Tumbler Area, above Baffel 9277-041-021 2
4 | Insulation Tumbler Area, below baffel 9277-051-004 6
5 | Insulation Lint Compartment 9277-041-025 2
* | Screen Assy, Lint 9822-031-002 1
6 | Switch-Door Closure 9539-492-001 1
7 | Hinge-Door, Lower 9243-082-001 1
8 | Screw-5/16, 10ABx3/8 9545-008-024 AR
9 | Lint Hood-Back 9240-044-001 1
10 | Nut Wizlock, 8-32 8640-412-004 6
11 | Lint hood, LH 9240-046-001 1
12 | Lint hood, RH 9240-046-002 1
13 | Lint hood, Top 9240-045-001 1
14 | Screw, 5/16- 10ABx3/8 9545-008-024 14
15 | Impeller, w/set screws 9278-037-003 1
16 | Harness -Temp Probe 9627-679-002 1
17 | Wire Nut, #71B 8640-276-005 2
18 | Temp Probe 9501-004-002 1
19 | Screw-Phillips, 8Bx1/4 9545-045-005 1

50Lb & 80Lb Temp Probe

19

18 17

16

Part # 8533-078-001 5/19




13

12

Part # 8533-078-001 5/19

63



Dryer Rear View 80 Lb Reversing

Key Description

T-80

QTY

1 Plate-Motor Mounting, Reversing 9982-373-002 1
2 | Screw-Hex cap,3/8-16x1" 9545-029-005 4
3 | Nut-Wizlock, 3/8-16 8640-415-004 4
4 | Motor-Drive, Inverter 9376-307-003 1
* Bushing-Motor mounting 9053-074-002 2
5 | Rod-Motor Mounting 9497-222-008 1
6 | Collar-s/Set Screws 9076-052-002 2
7 | Pulley-Motor Drive 9453-169-012 1
* | Screw-Set, 5/16-18x1/2" 9545-028-013 2
8 | Chain-Motor Tension 9099-012-008 1
9 Spring, Motor Tension 9534-319-002 1
10 | Motor, Blower 9376-322-001 4
* Screw HXCAP, 3/8-16x3/4 (Motor mounting to Plate) 9545-029-008 4
* | Lock-Washer, 3/8” (Motor mounting to Plate) 8641-582-003 4
11 | Plate, Motor Blower 9982-352-002 1
* | Gasket, Motor Plate 9206-428-001 1
12 | Nut-3/8-16, Plate to cabinet 8640-415-004 4
& Impeller w/set screw 9278-037-003 1
* | Tolerence Ring 9487-234-001 1
13 | Pulley, Driven 9908-043-002 1
14 | Washer-Flat, 1/2 8641-581-026 1
15 | Washer-Lock, Ext. tooth, 1/2 8641-582-016 1
16 | Bolt-3/4, 1/2-13x1/14 9545-017-009 1
* | Support Arm, Intermediate pulley 9991-053-002 1
* | Bolt- 3/8-16x1 1/4 9545-029-010 3
* | Nut, Wizlock, 3/8x16 8640-415-004 3
* Cap Screw, 3/8-16x1 1/2 9545-029-012 1
* | Snap Ring 9487-200-003 1
* | Washer-Flat, 3/8x1 8641-581-035 1
* | Idler Arm Assembly 9861-024-002 1
* | Snap Ring 9487-200-006

* | Washer-Flat, 3/8x1 8641-581-039 1
17 | Pulley, Idler w/Bearings 9908-042-006 1
* | Snapring, Inside-Bearing 9487-238-005 1
18 | Bearing, Ball 9036-159-007 2
* | Spacer, Bearing 9538-173-002 1
19 | Washer-Flat 8641-581-039 1
20 | Nut, 5/8-11 8640-425-002 1
* | Hook “S” type 9248-022-002 3
* | Chain, Spring tension 9099-012-009 1
* | Spring, tension 9534-151-000 1
21 | Belt Drive 9040-076-003 1
22 | Belt, Driven 9040-073-012 1
23 | Thermostat-Overtemp, Reset 9576-207-006 1

64 Part # 8533-078-001 5/19




Dryer Rear View 80 Lb Reversing

T

E &
£
i
. 13
22 i
14, 15, 16
17
18, 19, 20
2,3
21 1
5,6
7
11 23
4
8
12 10

Part # 8533-078-001 5/19

65



66

Dryer Rear View 80 Lb Reversing Continued

Key Description T-80 QTY
1 Plate-Motor Mounting, Reversing 9982-373-001 1
2 | Screw-Hex cap,3/8-16x1" 9545-029-005 4
3 | Nut-Wizlock, 3/8-16 8640-415-004 4
4 | Motor-Drive, Inverter 9376-307-003 1
* | Bushing-Motor mounting 9053-074-002 2
5 | Rod-Motor Mounting 9497-222-008 1
6 | Collar-s/Set Screws 9076-052-002 2
7 | Pulley-Motor Drive 9453-169-012 1
* | Screw-Set, 5/16-18x1/2" 9545-028-013 2
8 | Chain-Motor Tension 9099-012-008 1
9 | Spring, Motor Tension 9534-319-002 1
10 | Motor, Blower 9376-322-001 1
* | Screw HXCAP, 3/8-16x3/4 (Motor mounting to Plate) 9545-029-008 4
* | Lock-Washer, 3/8” (Motor mounting to Plate) 8641-582-003 4
11 | Plate, Motor mounting 9982-352-002 1
* | Gasket, Motor Plate 9206-428-002 1
12 | Nut-3/8-16, Plate to cabinet 8640-415-004 4
& Impeller w/set screw 9278-037-003 1
13 | Support Arm, Intermediate pulley 9991-053-002 1
14 | Bolt- 3/8-16x1 1/4 9545-029-010 3
15 | Nut, Wizlock, 3/8x16 8640-415-004 3
16 | Cap Screw, 3/8-16x1 1/2 9545-029-012 1
* | Snap Ring 9487-200-003 1
* | Washer-Flat, 3/8x1 8641-581-035 1
17 | Idler Arm Assembly 9861-024-002 1
* | Snap Ring 9487-200-006 1
* | Washer-Flat, 3/8x1 8641-581-039 1
18 | Hook “S” type 9248-022-002 3
19 | Chain, Spring tension 9099-012-002 1
20 | Spring, tension 9534-151-000 1
21 | Thermostat-Overtemp, Reset 9576-207-006 1

Part # 8533-078-001 5/19




Dryer Rear View 80 Lb Reversing Continued

16

14, 15

BRSNS ot pe s

11

67

Part # 8533-078-001 5/19



68

Dryer Rear View-Guard & Exhaust

Key Description T80 QTY
1 | Cover Cabinet 9074-349-001 1
* | Screw-5/16, 10ABx3/8 9545-008-024 AR
2 | Cover-Control Box 9074-353-001 1
3 | Screw-5/16, 10ABx3/8 9545-008-024 AR
4 | Guard, RH 9208-101-001 1
* | Screw-5/16, 10ABx3/8 9545-008-024 AR
5 | Guard Base & LH 9208-102-001 1
* | Screw-5/16, 10ABx3/8 9545-008-024 AR
6 | Guard-Lower 9208-103-001 1
7 | Screw-5/16, 10ABx3/8 9545-008-024 AR
8 | Guard-upper 9208-105-001 1
* | Screw-5/16, 10ABx3/8 9545-008-024 AR
9 | Elbow-90 degree, 8” 9142-039-001 1
10 | Pipe-Duct, 8" 9109-121-002 1
11 | Tee-Duct, Recirculation, 8"-6" 9810-019-001 1
12 | Damper 9125-008-001 1
* | Pin-Damper, Hinge 9451-146-002 1
* | Nut-Spring 8520-141-000 2
13 | Bracket-Recirculation Duct, Small 9029-228-001 1
14 | Pipe-Duct, 6" 9109-122-003 1
15 | Bracket-Duct, Recirculation Large 9029-247-001 1
16 | Elbow-90 degree, 6” 9142-039-002 1
* | Booklet-Owners 8514-210-001 1
17 | Diagram & Schematics 9506-476-001 1
18 | Label-Warning & Notice 8502-600-001 1
19 | Label-Instructions 8502-645-001 1
20 | Decal-Lighting & Clearence 8527-151-001 1
21 | Label-High Voltage 8502-614-004 1

Part # 8533-078-001 5/19




16

15

11

10

69

Part # 8533-078-001 5/19




Dryer Rear View-Bearing Housing 80Lb

Key Description

Bearing Housing Complete Assy (Includes bearings &

Spacer)

Y

T-80
9803-189-001

R

I

o

QTY

=

Housing, Bearing

9241-183-003

*

Bearing, Ball, Front

9036-159-002

2 | Bearing, Ball, Rear 9036-159-001
3 | Washer, Flat 1/2 8641-581-026
4 | Lock Washer Spring, 1/2 8641-582-004
5 | Screw, 1/2-13x1 9545-017-004
6 Lock Washer Spring, 1/2 8641-582-004
7 | Nut, 7/16-14 8640-416-001
8 | Screw, 7/16-14x1 1/2 9545-059-003
9 | Nut, 7/16-14 8641-416-001

Part # 8533-078-001 5/19




Dryer Tumbler Group 80Lb

00
0%0%0%6°0%0°00%00%00 %0000 000000000000 000000

1

9
12 l

V10
A
—f =
f ;
1 7
2 3 4 5 6
Key Description T80 QTY
* | Tumbler Assy Compleate W/Spider (GALV) 9848-139-001 1
1 | Tumbler Assy (Galvinized) 9849-138-001 1
1 | Tumbler Assy Compleate W/Spider (SS & Galv front) 9848-139-002 1
1 | Tumbler Assy (Stainless Galvinized front) 9849-138-002 1
2 | Rod, Tumbler 9497-226-001 4
3 | Washer, Special 8641-590-001 4
4 | Shim 9552-013-000 AR
5 | Spider Assy w/Front Bearing 9873-008-001 1
6 | Nut, Wiz Lock 8640-417-005 4
7 | Tolerence Ring 9487-234-001 1
8 | Pulley, Driven 9908-043-002 1
9 | Washer -Flat 8641-581-026 1
10 | LockWasher - IntTooth, 1” 8641-582-016 1
11 | Screw, 1/2-13x1 1/4 9545-017-009 1
12 | Bearing, Front 9036-159-002 1

Part # 8533-078-001 5/19

7



72

Dryer Burner Housing Group 80Lb

Part Number 014

Key Description

Housing Assembly, Burner 9803-212-001 1
1 Panel-Burner Housing, Front 9454-863-001 1
2 Panel-Burner Housing, Side Right 9454-861-001 1
3 Panel-Burner Housing, Side Left 9454-862-001 1
4 Panel-Burner Housing, Back 9454-864-001 1
5 Baffle-Burner Housing, Center 9049-098-001 1
6 Panel-Burner Housing, Top 9454-849-001 1
7 Panel-Burner Housing, Top 9074-343-001 1
8 Baffle-Burner Housing, Extention 9049-100-001 1
9 Duct Adaptor, 6”x1.25” long 9109-120-002 1
10 Baffle-Burner Housing, Recirculation 9049-099-001 1
11 Side-Extention Baffle, Burner Housing 9551-049-001 2
12 Bracket-Support, Burner 9029-213-001 1
13 Burner, Main 9048-021-001 4
14 Screw, 10T-32x1/2 9545-008-008 4
15 Electrode-Ignition 9875-002-003 1
16 Cover-Burner, Intet 9074-344-001 1
17 Bracket-Support, Gas Valve 9029-234-001 1
18 Control Assy,Gas Valve, White Rodgers 36] 9857-193-001 1
19 Bracket-support, Gas Valve Left hand 9029-235-001 4
20 Valve-Gas Shutoff, 9379-196-001 1
21 Manifold Assy 9381-014-001 1
22 Orifice-Natural, #29 9425-069-021 3
* Orifice-LP, #46 9425-069-022 3
& Kit, LP Conversion, White Rodgers 9732-102-023 1
23 | Thermostat-HI-Limit 9576-203-002 1
24 Spacer-1/4x5/8 long 9538-166-009 2
25 Screw-8Bx1 9545-045-013 2
26 | Screw, 10Bx1/4 9545-008-001 22
27 | Screw, 10ABx3/8 9545-008-024 31
28 Bushing-Reducer, 3/4x1/2 8615-104-009 1

Part # 8533-078-001 5/19




73

Part # 8533-078-001 5/19




Dryer Air Flow Swwitch Assembly

Key Description T80 QTY
* | Air Flow switch Assy 9801-098-001 1
1 | Bracket-Airflow switch 9029-200-001 1
2 | Shield-Switch 9550-169-003 1
3 | Switch-Micro 9539-461-009 1
4 | Nut-Twin, 4-40 8640-401-001 1
5 | Screw-.625, 4-40 9545-020-001 2
6 | Actuator-Air Flow Switch 9008-007-001 1
7 | Pin-Cotter, .09375x.75 9451-169-002 1
8 | Screw, 10Bx1/4 9545-008-001 5

74 Part # 8533-078-001 5/19




Notes

75

Part # 8533-078-001 5/19



MODE CAT. NO. 35-60%957-015
f CORE A AUTOMATIC IGNITION SYSTEM
il ) ] Py = PRE-PURGE 0 SEC IGNITION: 10 SEC.
A Il |:rises RavEicciiroRREn
17 1 : IFLASES TN LODDUT INTERPURGE 15 SEC.
| INPUT. 24 VAC, 5080 Hz, 300 mA
L

27

11

26 9,10

o N

13

14

22

24
18

25

2
21 0

76

Part # 8533-078-001 5/19



Dryer Rear View-Control Box

Key Description

T80 QTY

1 | Wrapper-Control Box 9636-203-001 1
2 | Screw, 5/16-10AB-3/8 9545-008-001 6
* | Cover-Control Box 9074-353-001 1
* | Screw, 5/16-10AB-3/8 9545-008-024 1
3 | Strip-Marker, Terminal 9558-029-005 1
4 | Terminal Block Assy-Power, 4Pole 9897-035-001 1
5 | Screw, 5/16-10AB-3/8 9545-008-024 2
6 | Wire assy-Blk/Red, 6 1/2” 8220-001-230 1
7 | Wire assy-Blk/Blu, 6 1/2" 8220-001-231 1
8 | Wire Assy, GRN, 7" 8220-001-478 1
9 | Screw- 10-32TTx1/2 GRN 9545-008-027 2
10 | Lockwasher, External tooth 8641-582-006 2
11 | Transformer, w/Circuit braker 8711-007-002 1
12 | Screw, 5/16-10AB-3/8 9545-008-024 2
13 | Relay-Motor, 30Amp, 24VAC 5192-299-002 1
14 | Screw, 5/16-10AB-3/8 9545-008-024 2
* | Wire assy-Blk/Red, 9” 8220-146-001 2
* | Wire assy-Blk/Blu, 9” 8220-146-002 2
15 | Control Assy, Ignition (Module) 9857-182-001 1
16 | Screw-8Bx3/4” 9545-045-007 2
* Harness, Ignition Module 9627-867-003 1
17 | Wire Assy- High Voltage Lead 9631-403-009 1
18 | Wire Assy-Red, 12" 8220-067-004 1
19 | Wire Assy- White, 12" 8220-067-003 1
20 | Drive-VD Inverter, 1HP, 120VAC 9375-026-002 1
21 | Nut, #10-32UNF 8640-413-002 4
22 | Wire Assy-Green, 18" 8220-092-006 1
* | Wire Assy-BRN, 19” 8220-078-019 1
* | Wire Assy-Yellow, 20" 8220-082-002 1
* | Wire Assy-Gray, 18" 8220-078-018 1
* | Wire Assy, Brown 3” 8220-057-035 1
23 | Resistor-Dynamic Breaking, 2000HM 9483-004-002 1
24 | Screw-5/16, 10ABx3/8 9545-008-024 2
25 | Wire Assy, Violet 24" 8220-118-001 2
26 | Relay, 120VAC 5192-285-001 1
27 | Relay, 24VAC 5192-285-004 1
* | Wire Assy-BLK/BLU, 15" 8220-063-021 1
* | Wire Assy-BLK/RED, 12" 8220-063-010 1
28 | Terminal Block 9897-039-001 1

Part # 8533-078-001 5/19

77



for 60hz Dryer -10BD

ive

Informat

iring

W

8220-063-032

8220-063-034

FLAME
BRN
SENSOR BN oy
T ge31a03-008 | 'E- GAS VALVE
J_H_ Ak 9857-193-001 INFORMATIVE 6102—-018-159
SPARK = m w YEL <mr|m 9545-008-027 CONTROL ENCL.
ELECTRODE ~[3 = (BACK PANEL)
9875-002-003 8
BRN-1 ORG “ _ORG —
Z [ R Y I B Z|TRANSFORMER ~ GROUND SCREW o - 3 N8
._.I_.__.H__»__,Mw\_m_.._._.>._. N ) g i B Z|WITH INTERNAL 9545-008-027 T _ 58395
_ ¥ 29 | o CIRCUIT_BREAKER Q N -
(BURNER HSG) N _ GND=E|2 T oo | z
9576-203-002 = = COM 2l T e I A 110-125V FRONT PANEL
. = 3 3| o § f0 O"OPOE} lgoHz—1PHIITHT———— 1
|||||| 2} 1 & b1 32 _ _
ol 2 5 sl O [ 1 1 e 5
s & @ MN#< BK/BU 8220-001-231 6.5" — = 2 H_un_u _ | CONTROLLER S |
| B 1 =
9857182001 < |5 BK /RD 8220-001-230 8.5” B © 82 | | e PCB AND %Iu D
_ @ © ~ —[]% ol 8 O L AN
Zu oz [ReD o ERIE 0| [8 _ | 2lg e DISPLAY = 2|
lles ~ = W zl 22 e | EEREE 9471-016-001 N
|| 28 =Hemfu o EEF ST L | 2 2|
W o _ o
—/ N
_ e= Su YEL 989703900 il5192-299-002 8220-146-002]9" B m _ | o _U. s |
| &> [JWHT . 8220-146-001 e[ []oKRD=8 [ 8220-146-001[o" 8] g £ m _ B fata _
_ W [CHEK k= s 8220-146-002 91 EU [HBkau-21 8220-0821002 12 mo._ Aw_n % i " " 5 . MM "
5 0-057-035|3" 5 o @ (R ol | =2
_ e @ mm i | = " zﬂ o_.mr_zm_ __Hl._m_m SElgl . j mwmx _
3 5 BRN-21 _ S =,
_ mm %o gz © BRN—19 8220076019 18" & | [ ] [Uogzo-11s 5 2 I ¢ T
89| g8 O 213 . g [me B1 sl 11 OIS
L Lgg| 3 N JE g GRY—18 8220-078-018 18" T | ]\ poye (VIO 8220-18| & & | &
GRY-14 Br-13 | gw | 1 9° 2 r“,u S 8 |mis go| T B _ s |
] _mm = S I lxmms T T T T L ————m T SRN-18)
AR DAMPER Re | g% [ 7% 1o _ X 9545-008-027
SWITCH | B I S = o 00 TUMBLER C YEL 8652—130-037
9539-461-009 * ® = =R || DoOR Switch 8640-276-005 2X =
L O - — - - - - - - — — —— — — — — — — — AWMI_HW‘%OM m_.ﬁ_w._ﬂ.mmw>zm_. 9501-004-002
60" GRY=14 ——— vio 2
o<_m_m3m§u SEREEIF B 9376-322-001 m BLK-7 8220-063-026 TEMP. SENSER
THERMOSTAT z 9539—492-001 (LOCATED BELOW CYLINDERE
BLOWER & BLU-8 8220-063-009
9576—-207—-006 MOTOR ©
9376-307-003 BLU BLU BLY
MARATHON
9376—304—003 9539-492-001
|_| A O SMITH LOWER SERVICE
= = DOOR_SWITCH
(BEHIND LOWER SERVICE PANEL)
9506—-47/6—-001K WIRING DIAGRAM DCBD8OHC_—-10BD

Part # 8533-078-001 5/19

78



i
@) O o |
I TS ©
e S & |
o [
m p—
e g ® | o
@ | D
& _ &- |‘Ii‘% nl  , O
@ 1 ‘D o I T i «—
LN @) | g —
" i JI O
s st iiER ol (-
< > | of 3
0 gg s | m
I | Q
0 o |
L Lole '
A= :
— = ? @ z ﬁ'
LO 'I— ; = '™ ——§ | ><
¥ = [ 8
E = 3 > : : Lu
< ' Ak —I
= ©LT § gg | [l
% (@) | <§E
E I N
= |
I
I
I
I
o | ‘<_E
| 3
| |
N
o
°
gl E_D, TR %
H =
1* ~ o
e gg ﬁ :
e
: §| ( ] (W[ [ [ [ ][/ I
1S ONKMES 340438 ONIMM LOINNOJSIA 39VLIO0A IH NOILNVD
e g OBl N L L V @ ||
o g VU 006 2 0808 O 3¢ AN L |
¥ 35 0L NOLNOK ':am:g gl g“ﬂﬂﬂ i
NAISAS NOLLINOI OIlVHO.IIN |
G10—/G6509-CC ON "IV I
IYMNIS | | |
”_Q” o o (o) |
I
O O o |

Part # 8533-078-001 5/19

79



Schematic for 60hz Dryer -10BD

iring

W

CAUTION: LABEL ALL WIRES PRIOR TO DISCONNECTION WHEN SERVICING CONTROLS.
CAN CAUSE IMPROPER AND DANGERQUS OPERATION. VERIFY PROPER OPERATION AFTER SERVICING. 1

WIRING ERRORS

NOTES:

ATTENTION. AU MOMENT DEL'ENTRTIEN DES COMMANDES, ETIQUETEZ TOUS LES FILS AVANT DE LES

. DOOR SWITCHES—N.O., CLOSED WHEN

DOORS ARE CLOSED.

9506—-476—-001K

SCHEMATIC

DEBRANCHER. DES ERREURS DE CABLAGE PEUVENT ENTRAINER UN FONCTIONNEMENT INADEQUAT ET 2. DRYER STARTS WHEN THE DOORS ARE
DANGEREUX. S’ASSURER QUE L'APPAREIL FONCTIONNE ADEQUATEMENT UNE FOIS L'ENTRETIEN TERMINE. CLOSED, A CYCLE IS SELECTED, AND THE
START BUTTON IS PUSHED. THERE IS AN
RED AUTOMATIC COOL DOWN CYCLE AT THE
END OF THE CYCLE.
WHT 3. CENTRIFUGAL SWITCH—N.O, CLOSES WHEN
MOTOR IS UP TO SPEED.
zﬂ%%?ﬂm_wi 4. REFER TO OWNER'S MANUAL FOR
~ RED L1 1T BK/RD=o WHT 5 mm»\m_wm_.m DESCRIPTION OF OPERATION AND
BLK/RED—9 [ | - BKRD}- 12
X L R2 ) RELAY REQUIREMENTS FOR HEATING CIRCUIT.
X7 N\ w_r_m\ RED H @ CcoIL 5. WITH A DC MICROAMMETER, FLAME
- M N o BLK/BLU-21 _.N_ _G BK/BU-21 NG BKBU-15 A wmﬂﬂmzq mm_no_wm ,m_m_ﬂ,umcc_.w_mo_w_.”30w_.”wH DC
> o BLK/BLU BLK . 7u
Q= GRN-17 R1 HEB_... ldd +I+omm OR HIGHER.
— GND o\FH gl g | = GRN=—17 VARIABLE
== & & 28 = FREQUENCY
= 5| >| TRANSFORMER =7 | [ DRIVE
3 & WITH INTERNAL EIE|_| | RED 3
RUN SAFETY GROUND <9 - CIRCUIT BREAKER £ SdZ|Z|o WHT N
FROM CABINET TO IS IS I, o =% GRY=18] 1.
GOOD EXTERNAL — N BRN—192 M6 T2 ¢
GROUND. pYYY YAy DRIVE
24V BLOWER ENABLE | PMI4 15
o N MOTOR RELAY = DCM
Sk = CONTACT R2 &
BLK DRIVE d VIO
m_.c|mo/o Bk-7 REVERSE| < mY B1 200—0HM
(s} = Wm_l>< B2 VIO ‘_OO|E>|_I_|
TUMBLER ~ [T CONTACT BRAKING
DOOR SWITCH MOTOR RELAY RS GrN-17J.1L RESISTOR
COIL =
RUN RELAY
BLU , oBLU [ RED )
M 11 A2
LOWER
BOOR. SWiTCH cw
RELAY IGNITION
§—| |—{ur/oRe MODULE
GAS HI—LIMIT DAMPER OVER TEMP. MOTOR RED TH,
RELAY THERMOSTAT SWITCH THERMOSTAT SWITCH m Vi0 BRN
GRN—16 |_ waroﬂof&oﬁ A%i[o] o/o RED WHT <Mm YEL
TH DIAGNOSTIC INDICATOR LED—={ O GND m_..__n.b,m\_nmm
= = M DeHE ~For—o | Storgie L I
CONTROLLERIYEL , === ——— . e e e s 1
PCB | YEL o 4 TEMP. SENSOR | : ELECTRODE —

DCBDBOHC_—-10BD

Part # 8533-078-001 5/19

80



Diagram for 60hz Dryer -10BD

iring

W

agolL— 2OH081d80d NVHOVIA ONIHIM M1L00—9L¥—90G6
(T3NVd ¥3MO1 ANIH3g)
HOLIMS d00d
JOINY3S ¥IMOT
[o~]
DJmD RE]
= 1VISOWYIHL
(¥3ANMAD MOT3E Q3LYO0T) dW3LY3IA0
O
|4OSN3S "dIN3L = w?é[?am o 20T
RELN (39NIH ¥o0a 1V
_ JINVd INON¥4 ANIH3E)
= Glo FOLMS 9004 _
L ~ S8Rt | D00 &g NEM YT
S N =N i o 1 a2 Bl—Au9
r g _| 8 amw| | =Y TT=NE YI=xu0
_ < | | las lerd O 4
m 2 o |[OA 3ANA SA 81+AM9 0Z—13K
_ | cp _ | z9 19 9IN
B | | |32 [ond Lk snen (9sH_¥3nne)
|9 _ | |22 21 L7 NoavIn _ ST LVISONYIHL
Lp BEE 0O 0O O Ozneg 3R LINM=IH
_ _ a2 _ - c
o = = 6—au/>ig]
_ _ ] *3 OZFTak ‘w T - m@jlzmm
° _ L2—Naxg e
_ S _ a © © |, 6-0uE - I
_ S _ -7 S THM THM _
Pt 2 (L I - — e
| ol ol | _ S c |3 — o y=-amil
2 TIC M hd =
" =  AV1dSIg OMX e[ " _ m na/51a = - 5 o “
| Hd anv god 2 | _ 0ol e 2 B bt <2 _
° 1HM 52
_ d3T71041INOD _ | 0,0,0 O |2 = @ TR AG = W |
S ) B (O ) B I_ _ 1 N ano| =aN9 WOD - Nug L= m = |
JINVG INOHA < _ [ 3 |z ]z £9 _
= yIvING LINJYID SIHE e T mz
NHNE _ WIS ONNOES  TYNYILNI HLIM = 2 |[=Cg | _
SRRRE L HINHOASNVHL[A ~ [P p® — |
151 =1 Wﬁ ||||||||||||||||||||||| ]t - — — — — —
= 3004103713
(T3Nvd X0vE) Hd L —7H09 Mﬂ_ =R = MYvdS
TONI TOYINOD ACZL—0L | \..H.Lr
IAVA S0 ] =
T N YOSN3S
"INIWYAL NIILIHINI,T SI04 3NN INIWILYNO3IAY INNOILONOA TIFdVddy,] IND HIUNSSV.S  "XNIYIONVA ELME

13 1YNOIAVYNI LNJWINNOILONOA NN ¥3AN|VYINT IN3IANId 3OV18y0 30 SUN3Y¥3d S3d  "Y3IHONVHE3A
S371 30 INVAV STI4 S31 SNOL Z3L3INOILI ‘SIANVANOOD S3A NIILYINI13A INIWON NV NOILNILLY

"ONIOIAY3S ¥3L4V NOILVY3HO H¥3d0dd AdIY3A "NOILVYIJO SNOYIONVA ANV ¥3dO¥dWI ISNVO NVO
SHOYYT ONIdIM  "STOYINOD ONIOIAYIS NIHM NOILOINNOOSIA OL dOldd S3dIM TV 138vT NOILLNYO

81

Part # 8533-078-001 5/19




Notes

82 Part # 8533-078-001 5/19



Section 6:
50Hz
Dryer Parts Data

83



84

DCBD8S80OHC_-39BD 230VAC 1 PH 50Hz

Key Description T80 QTY
* | Motor-Drive 9376-307-003 1
* | Pulley 9453-169-012 1
* | Motor-Blower 9376-325-001 1
* | Wiring Label-Schematic/Diagram 9506-497-001 1
* | Orfice Main Burner, #30 9425-069-002 4
* | Overlay-Trim Lower door 9435-016-006 1
* | Label- Warning instructions 8502-698-001 1

Part # 8533-078-001 5/19




for 50hz Dryer -39BD

ive

Informat

iring

W

(¥3GNMAD MO138 Q3LVO0T)

ades— 0H08dg0d

(13NVd 30IA¥3S ¥IMO1 ONIH3E)
HOLIMS d00d
JOINY3S ¥3IMO1

LO0—C6v—6¢S6
ng

ng ng

600—£90—-02¢8
L00—C6¥—6¢56

920-£90-02¢8 L8

WVHOVId

HLINS O V
£00—108—9L£6

NOHLVIVI

£00-L0£—9L£6

ONIFIM

g100—L6¥—90G6

900—,0C—9.56
1VISONY3HL
dN31¥3AN0

OIA _|_m 71-A¥O

[¥3SN3S W3l i Loo~GeE=sics _
JONIH 004 1Y K
zoo-v00-1086 N SA| | A qaews oy e b _—— L
0 v TaNVd INOYS ONIH3E) e
rco-or1gsea T X G00-9Z-0¥98 oINS 900a | ZI — o 3 22 600— L9Y—65C6
- NERCETN o = R HOLIMS
£20—-800—SvG6 13X e 3 < | gl 22 4IdAVA dIV
JE 0 =V S = of _ i < | 8 we |8 &5 |
“Ioeﬂzmo |_ _ N 8 ys wm _ Buzxﬂm_:u\&o
Q - I o of |®
_ 3 5 - _ O s 2£0-90-0228 “ _ m T e Mm h______ 1
o8] e | o2 & 2 e &R | E
Loglle _ — L mﬁm | 3l O ﬂ L& = sro-ezo-ozza 6T —wg AR _
_ M M _ nozg - MM _ mu M «Cl ¢00-780—-0228 QZ—13A m." O =18 _
| 32119 Lr | z00-s90-gzzs mw_m e seopzsoroccs Ny 2| & |
_ MM * 8 _ 3._m\h.m_vmo = | <44 BLO7S90-0cCE 700-971-0228 1Z-n@v8| — —y — L |.6 Z00-5¥v1-0¢z8 | 5 | = sl 192 |
Ll I o = o = Y
IS 3 «6(100—971—0228  6-QuNg[—_ = U6 100-9v1-0cze 2]
_ mm mw _ | g |2 M M 2 2006622615 [ 100-6£0—£686 mm% | mm == |
2
L o ‘O R (ED%e |
ol °T a © =13 m_
| his +00-910-1.76 mmmmm | T | 53 o T8 Oce-100-0zce 39/ 19 - — e Eo |
| = AV1dSId S | 2 ge E S'9 tez—100-ozza M@/>1d| AOVC e 5| = a3y mzZ
Al |I|n_©| ANV 80d|| B H _ CoFd Il —._‘ AbZ = B _, roo-zgi—zg88 | |
@ (0
| 88 [y31108IN0D | g | %% 5 23 |
_ _ | 238 :@ﬁO Q@ Q 3 ¢ _
L _ Hdl—ZHOG, &% RE 2 m___
|||||||||| —T | il il =
T3INVd INOY4 " AOST| N OO s0 | Zo0-s0z-0rss
S | 1z0-800-57%6 MGG IO s SSBI |l ivisomaHi
REERE Ly————_DZTE_____Seels PP s I T Ty
RERINS B BRE]
( ) 8 £00-200-G.86
13NVd MOve = Y N 3004103713
- ) X
TONT 1091INOD £20-800-S¥S6 MIJ”.; TIX H w Hh MIVdS
6/1—810—¢0l9 FAILVIWNIOANI 100-£61-£586 ] | —
VA VO T oo —
g e ¥OSN3S
ELVAE]

85

_0770

_Q770

Zon_

Part # 8533-078-001 5/19




DCBD80OHC_-39BD 230VAC 1 PH 50Hz

Key Description

*

Wrapper-Control Box

T80
9636-203-001

QTY

*

Screw, 5/16-10AB-3/8

9545-008-024

*

Cover-Control Box

9074-353-001

Screw, 5/16-10AB-3/8

9545-008-024

Strip-Marker, Terminal

9558-029-004

Terminal Block Assy-Power, 4Pole

9897-035-001

Screw, 5/16-10AB-3/8

9545-008-024

Wire assy-Blk/Red, 6 1/2"

8220-001-230

Wire assy-Blk/Blu, 6 1/2”

8220-001-231

Wire Assy, GRN/Yel, 7"

8220-137-002

Screw- 10-32TTx1/2 GRN

9545-008-027

Lockwasher, External tooth

8641-582-006

Transformer, w/Circuit braker

8711-007-002

Screw, 5/16-10AB-3/8

9545-008-024

Relay-Motor, 30Amp, 24VAC

5192-299-002

Screw, 5/16-10AB-3/8

9545-008-024

Wire assy-Blk/Red, 9”

8220-146-001

Wire assy-Blk/Blu, 9”

8220-146-002

Control Assy, Ignition (Module)

9857-182-001

Screw-8Bx3/4"

9545-045-007

Harness, Ignition Module

9627-867-003

Wire Assy- High Voltage Lead

9631-403-009

Wire Assy-Blue, 17"

8220-065-018

Wire Assy- Black, 11”

8220-065-032

Drive-VD Inverter, 1HP, 120VAC

9375-027-002

Nut, #10-32UNF

8640-413-002

N I T I I I S I S ISR SR I SR e B SR ST N I T SR B e T e BN e

Wire Assy-Green, 18”

8220-092-006

Wire Assy-BRN, 19"

8220-078-019

Wire Assy-Yellow, 20"

8220-082-002

Wire Assy-Gray, 18"

8220-078-018

Wire Assy, Brown 3”

8220-057-035

Relay, 230VAC

5192-285-002

Relay, 24VAC

5192-285-004

Wire Assy-BLK/BLU, 15”

8220-063-021

Wire Assy-BLK/RED, 12"

8220-063-010

RlRrlRrlRrl~lR,r]l~,r]~=]~

86 Part # 8533-078-001 5/19




Control Box Informative for 50hz Dryer -39BD

—
O O
A — s
O
o)
§ m
|
I Eo
=, | T
o
I 0
© o)
(00)] | m
i | a
00 | =
= ) |
T e ® |
o~ - ] — §4|') [
2| iyEE 1],
AR e | 3
> ¥ e i |
= @ g | o
S © | =
L f w
=z
- |
[ .
= gy %E
|
A
8 I
§ h |
o G %s | <
B g | g
| |
1 | =
: O e .
e = L — 8
i E L] {1 =il S
& 5§ 1 _ | 1 ~7 T — g M
E ol I | IR _—r S
: . | ®
F 1y o [I] ]! L] | s
: ;‘ ( W] [TT®[s/ 7 |
- "ONIOIAY3S OS39 ONIYIM LOINNODSIA IVIIOA H NOLLVD
||y = mameg (@ 'I
; WU Y 07 ‘N 1T WA ~
o iy W 002 “ZH 09/0G “OVA ¥ :LNdNI ot |
ﬂ 035 G1 IDUNMAINI SHSYH Z|
°03S 0L SNOLINY! “03S 0 39uNd—3ud |
SIO-LgQ%S-ENCO el mbvl?mlc; I
TYMNI | |
lo o olflo I
|
| e o) o) lI
- 87

Part # 8533-078-001 5/19



9506—-497-001B

SCHEMATIC

Miw 3 3
(o] | vl ALTERNATE X
Ol o M TRANSFORMER NOTES:
® 2 ®] WITHOUT INTERNAL 1. DOOR SWITCHES—N.O., CLOSED WHEN DOORS ARE CLOSED.
———— | CIRCUIT BREAKER RED 2. DRYER STARTS WHEN THE DOORS ARE CLOSED, A CYCLE
WHTI VY Yy BIK N BLK W IS SELECTED, AND THE START BUTTON IS PUSHED.
D gl 24V 2.5A FUSE THERE IS AN AUTOMATIC COOL DOWN CYCLE AT THE
o e END OF THE CYCLE.
3. CENTRIFUGAL SWITCH-N.O, CLOSES WHEN MOTOR IS
o worgR T
o - RED BLK/RED-12 B mm\%vm 4. REFER TO OWNER'S MANUAL FOR DESCRIPTION OF
i T, L BLK/RED—9 COIL OPERATION AND REQUIREMENTS FOR HEATING CIRCUI.
R N m_._._ﬂ\ RED 5. WITH A DC MICROAMMETER, FLAME CURRENT CAN BE
i < /BIKBI=Ti YARUBLRCy MEASURED AT TEST POINTS. READING SHOULD BE
@ ~a N YL DRIVE 0.7uA DC OR HIGHER.
Wn Q- GRN=—17 ﬂmw
GN/YE
™~ GND E B & GRY—18
D RUN SAFETY GROUND = o o BRN—19
FROM CABINET TO 2 W DRIVE
N COOD EXTERNAL 9 S ENABLE | 63 |5 gYEL=20
GROUND. TRANSFORMER A A2 A2 ®
WITH INTERNAL | === CONTACT R2
0 CIRCUIT BREAKER |4 Y L g DRIVE
LN 24V BLOWER REVERSE
5 4| [0 | cotiey
X GN/YE
m BK o0 B |_ R3  GRN-17
BLU=B, o BLK=7 L
O |=
J TUMBLER i 3
ﬁ ! DOOR SWITCH - MOTOR RELAY
RUN RELAY
© BLU , oBLU I | o (or)
m NS 1 >N//.\>
LOWER DRIVE
e SERVICE CwW REVERSE YEL
K COIL IGNITION - . <
S S T 5,77 R MODULE & LI
7)) GAS HI-LIMT ~ DAMPER OVER TEMP. MOTOR RED TH,
RELAY THERMOSTAT SWITCH THERMOSTAT SWITCH m Vio BRN
m.. CRN-16 _ _ ORG oﬂolm@“ﬁlo/ - vio oo RED whr vog |YEL YEL
ﬂ GND FLAME
s Tul DIAGNOSTIC INDICATOR LED—=| O . SENSOR
= B - Y olon_m =FC+—>0 o STk —
CONTROLLER| YEL —F—————— - LMETER J— =>FC——{ 0 L
PCB | YEL o TEMP. SENSOR (SEE NOTE 5.) m_.mﬂ_%waom H

DCBDB8OHC_—39BD

Part # 8533-078-001 5/19

88



ages— 0OH08d80(d

(13Nvd_¥3MOT ANIH3E)
HOLIMS d00d
A0IA43S HIMOT

NWVHOVIA ONIdHIM

g100—L6v—9056

NS
D nla _|_O/O nia
) ¥IMOTG LVISONY3HL
) == dW3LH3N0
(¥3ANNAO MOT3E @3LVO0T) 7T m
oM oo & sm0_ on Ty
I YOSN3S "dW3lL N £-a——g-ma 41 __ Ll T
. gEN (39NIH ¥00Q 1V r E
_ TJ3ANVd INOY4 AONIH3G) _ cilzi i _ _
Q = Gl FOLMS g00d T
) TN 4= NEREIN OO0 etwld _ HOLIMS
R X | fsr 2wl = | [ gI—ao | ¥3dNVa ¥
D _j o 1 IW| |“ _ IN CGIN S 6L—-Ndg _ _n_.lzmm _|__p.v_,l>mo
© 0z—T3k
N Lo | | 40 ke O TSR _
1 olg | | [27 17 Woa oI _
o | o | 1R G O] CHertree e _ %ﬂﬁmww‘ﬂm%hw
| | — N
LN L _ [ Oc Ak _|.D 3, F U rare _ LINIT=IH
| - | | R EE] _lD SIS, o | |@ﬂlzmm|
= | S | _ aovia L _| 9%0 =
o | : | | 2 R |g w1 1
_ S _ _ X IR |2 TAM == _
_ g _ z FHE L A o
m ols | |= _ = S TE . = =@ ||
3 ITE MIT ANOVT ™
© _ = AV1dSIC Stk _ | J e/ 2 5 " |
s | U5 anv 8od 2 | | i YT o | BIP™ /=, |
_ o 1HM _H__MN _
& | d3TT0HdINOD | | 0,0 = @ TA S M o) _
= I 1y I o I | | 7 N9 155 n v L S SERNI
(@] 1ANVd INOM4 | | | | | RL_l—5= €2 ||
= ¥AMVINE LINOHID S| Blaa—T m=
o) Sk L | _ RIS ONMOSS  TYNMILNI HLIM = @ 2O _
- az/>n8 SRERE | | | EAWNOESNELE  F PR R | e el
 — vjm_Z W_|
- & N
- — = = 300410313
W g I (TANVd Move) Hd —7H0G X [N = Mdvds
nig/xne “TONd 1041NOD ANOSZ L — 1
A o VA SV o =T
Ruse e B o
YINHOASNVYL V4

3LVNI3LV

89

Part # 8533-078-001 5/19




Notes

90 Part # 8533-078-001 5/19



